Order Parts Online

UTV, ATV and Scooter parts for units manufactured by Chongqing Huansong Ind. Group Co. LTD and distributed by: Hisun, Bennche, Big Muddy, Massimo, Qlink, Supermach / US Titan, Precision and JMC.

Front Axle Assembly

Diagram Number Part Number Part Name And Standard Quantity
1 27200-055-0001 Transmission shaft part,front bridge  1
2 27202-055-0001 Speedreducer outer  1
3 27201-055-0001 Speedreducer outer  1
4 27205-055-0000 Drive gear wheel  1
5 27511-055-0000 Connection 2 1
6 6177.1-14-00 Nut M14×1.25 1
7 27216-055-0000 O-type ring Φ14×d=Φ7 1
8 27219-055-0000 oil seal,front box output shaftΦ48×Φ65×9 1
9 27221-055-0000 Oil seal,front box input shaft 2
10 27232-055-0000 Washer with jack( 0.1T) 1
  27233-055-0000 Washer with jack(0.2T) 1
  27234-055-0000 Washer with jack(0.5T) 1
11 77-8-25 Bolt M8×25 1
12 27206-055-0001 Driven gear wheel  1
13 77-8-25 Bolt M8×25 1
14 77-8-10 Bolt M8×10 1
15 27236-055-0000 Oil change bolt M10x16 1
16 27228-055-0001 Carry ring with hole  1
17 27229-055-0001 Column pinφ5×80 1
18 27250-055-0000 Divide move device  1
19 27252-055-0000 Coulping shaft device  1
20 27274-055-0000 Rack  1
21 27251-055-0000 O-type ring,divide moved=Φ2×Φ81 1
22 27217-055-0000 O-type ring,front box cover d=Φ2.4×Φ140 1
23 276-6007R Bearing 6007RΦ35×Φ62×14 1
24 276-6912 Bearing 6912Φ60×Φ85×13 1
25 276-16007 Bearing 16007Φ35×Φ62×9 1
26 290-HK152112 Bolling bearing HK152112Φ15×Φ21×12 1
27 16674- Bolt M14×15×10 1
28 27237-055-0000 Washer Φ14×2 1
29 6187.2-10-0 Nut M10 1
30 96-10-00 Washer  Φ10 2
31 27241-055-0000 Shaft fork 4 6
32 27510-055-0000 Universal joint 1
33 16674-14-15 Bolt M14×15 3
34 27512-055-0000 Block ring  2
35 27249-055-0000 Hose  1
36 91503-055-001 Clip pipe 1  1
37 27506-055-0000 Clamp 18-32 2
38 27501-055-0000 Bolt  2
39 894.1-17.5-00 Circlip  2
40 27259-055-0000 Cushion piece 1
41 27504-055-0000 Spring D=Φ25×Φ2.3×28 1
42 27502-055-0000 Dustproof rubber  1
43 27503-055-0000 Dustproof rubber 1
44 16674-10-25 Bolt M10×25 1
45 96-10-00 Washer  2
46 16674-10-110 Screw  2